£ M &
Vian Su S

Report No.: TSZ24010860-P02-R01
Page 1/ 17 Pages

\\\\‘\Hlnl’l/, .
N L
N— Tk
t CNAS n=

3 TESTING
AN Sl cnas s

UN38.3 A&l &
UN38.3 Test Report

IREE—GH (EE FRME)
B i AR

Sample name:

Vertical Wall-mounted Integrated

Machine(Li-ion Battery Pack)

G
3kW+2.5kWh
Sample model:

AN 7 e R A A PR
Z AL

Applicant:

Suzhou Preta Intelligence and Technology

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China el A
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984 i Lot
S
J3-2022-A01-0055



Report No.: TSZ24010860-P02-R01

Page 2/ 17 Pages

i JF 1z E. General information

4 # Name

AN 7 e AR IR F
Suzhou Preta Intelligence and Technology Co., Ltd

EH LG - — ‘
Applicant LA AN Bl T AL B B A B 555
4k Address | No.55 Shangxiang Road, Huagiao Corporation Head Quarter
Centre, Kunshan City, Suzhou City, China
7NN 7 RE A SR IR E
i Nemmis Suzhou Preta Intelligence and Technology Co., Ltd
L 74E 7N T B L T A 4 A B8 55 5
N H ik Address | No.55 Shangxiang Road, Huagiao Corporation Head Quarter
AL Centre, Kunshan City, Suzhou City, China
Manufacturer
FL 1 # A8

Phone number

0512-36684019 info@pretapower.com

Email address

W 4k Website | www.pretapower.com
4 # Name BYN KT & 40 B A PR A =
M 2 = Shenzhen Tiansu Calibration and Testing Co., Ltd.
b FEERITRARRKBEAAE 2 5
anaratoly #.3k Address | No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong,
China
=] I jﬁ%%"%jﬂ (%E%%%ﬁﬁéﬂ) ¢ o oq| o
Saﬁ ”ffnzlme Vertical Wall-mounted Integrated Sa:f ”Izimz del | 3kW+2.5kWh
P Machine(Li-ion Battery Pack) P
%5 EE T A BIAT
o /
Classification Li-ion Battery Trade mark
B GEFZN Pk 7
Ratings L0V DO/A R SRk in Shape of sample | Approximate Cuboid
IAAT BRAEE (RRFAFEFRY (FT7RHBEIT1) 383 %
Test standard | UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3
&R HH M, E #A 2024.2.5to
Date of issue 2024.3.12 Test date 2024.3.12

oA

= A/ EWH IR

Tested by Reviewed by vV Approved b
TR /EM@TF T %2 DV A%
Engineer Project Manager Technical dire
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it B K 4 Sample description

& R, 2
Cell Battery
| =
25 CB79 3kW+2.5kWh
Model
(e 3.2v 25.6V
Nominal voltage ’ '
PREEE
Rated capacity Ho=h 1Re=h
R R B 5 3.65V 28.8V
Limited charge voltage ' '
AR E
Cut-off voltage 2 S
AT VE 7T HL ELT
Standard charge current B i
TV T HEL FEL T,
Standard discharge current DS i
RARGERBBA - —_—
Max continuous charge current
BAREH R 150 100A
Max continuous discharge current '
. RﬂL. 148.13*115.36*52.25(mm) 833.00412.00*183.00(mm)
Dimension
ER=s
Weight 1.936kg 44.074kg
B
Cell numbers EPRSLLES 18

e U 4 1

Test conclusion:

WL e RN A RN RANES, REFAGE RRAFEFRY (B 7 KRBT 1D 383 THTHM, WiKER
A EAREK,

The Zhejiang Xupu New Energy Technology Co., Ltd. submitted samples are tested according to UN "Manual of Tests and
Criteria" ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3. The test results comply with the relevant requirements of the
standard.

BT 9A :
Revision note :
N/A

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
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MR E Test summary

] WM 55 B Sample No. i
Clause Test item e R Conclusion
; 1 3T
T1 & £ #4) Altitude simulation T
Pass
T2 B E X% Thermal test
Pass
=+ \/ibrati Wit
T3 %z Vibration BO1#-B04#
Pass
)
T4 4 Shock e
Pass
o . Wit
T5 4N#545 B External short circuit
Pass
T6 $# /% )£ Impact/Crush CO1#-C10# —
T7 if & 7 # Overcharge BO5#-B08#
Pass
T8 %% % 7% = Forced Discharge C11#-C30# -
% B4 Notes:

A —ATREAHT L FRERSHEMA

BO1#-B02#, BO5#-B06# . . .
Batteries at first cycle in fully charged states

A 25N T AME T e T ERSH A

BO3#-B04#, BO7#-B08# . =
Batteries after 25 cycles ending in fully charged states

K8 — ATk L BB JE B0%IR T A 2B R A B L

CO1#-CO5#

Cells at first cycle at 50% of the design rated capacity
COBEC10# X 25 AN FE L B HA JE BO%IR T AT T A B R AS Y Bt

Cells after 25 cycle at 50% of the design rated capacity
C11#C208# K% — Eﬁk%ﬂ%ﬁﬁmiﬁk%% Y B

Cells at first cycle in fully discharged states

. P e T T A
C21#-C30# A 25 AT B G T e i R A B L

Cells after 25 cycles ending in fully discharged states

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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# 5% B 5 Photos

Photo 1 H.## E& Front view of battery

Photo 2 ®# 4% & Back view of battery
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# 5% B 5 Photos

Vertical Wall-
Machine(Li-ion

Model : 3kW+2.5kWh
Working Current:<<14
Working Voltage: 2
Standard chargin
Max output Powe

attery Ca

Photo 3 #+44F 5 Label close-up

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984




Report No.: TSZ24010860-P02-R01
Page 7 / 17 Pages

# 5% B 5 Photos

Photo 4 = 1E & Front view of Cell

Photo 5 ® i & Back view of Cell
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WX F Test procedure

/N Bt B R AL SO A U AT IR T £ T6, R T6 A T8 B A AR I 18 iy e ot 3 s 2L

Procedure
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be conducted
using not otherwise tested cells or batteries.

FRERMKRBT AT
FEHEL= (Mi—Mz) /M1X100%
AF M ERRWHHE, Mo ERREWNRE. wRERATEL TRAFIKE, AN “TRERK” .
In order to quantify the mass loss, the following procedure is provided.
mass loss= (M1—M2) /M1X100%
Where M; is the mass before the test and M. is the mass after the test, when mass loss does not exceed
the values in Table below, it shall be considered as “no mass loss” .

HMEEAMATE M BB Bk IRE
Mass M of cell or battery Mass lost limited
M<1g 0.5%
1g<M<75¢g 0.2%
M>75g 0.1%

TA: HE#BL Altitude simulation

I L fr A N AR E A S TR T 11.6 Tiafifmia & (2045) C THHKED 6 /NEt,

mRALBR. THA. Tk, THRFPLEK, AHEMARE M EMAERARENTREETNTHEHRTX
— R HT L E R 90%, Wi F RN A X —FE K, AAEENERSER T X4 B A WAL i fr s b4 .

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature
(205 °C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

T.2: EEWNR: Thermal test

R B EMAN EERREBEEFT (7222 CHAHTHERED 6 o, BEEFERREES T-40L2CHEAH TR
HKED 6 /0B, AMOFRREEZ R AMEERY 30 24, WEFEEH#T, XEAR 10K, BEEETARLE A
Ao H I FIRE (204£5) C TR 24 /Mt W T AR e o, &% THmRRIEENREEDN A 12 /N,

WRALERE. LHA. LR, THAFTLEX, AHENM KRB EMAERE ENFEAETNTHEHRTX
— R AT ER 90%, Hif R AN e X —FE K, ARAEENERTERN TR B RAW AT & fos b,

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C, followed by
storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WX F Test procedure

T.3: #&3§: Vibration

H A RE THRANFE, EXEREFRERBATHVURTREREERS . RINEERRETY, FHME
AT #Z 5 200 #%, FEHET7 #Hk, BEXN 1504, XI—RAABAN A LHELWERZE T LUNE T HE
B#AT12RK, BAEAR 3N, HF—MRFAHT LA EHEEL,

EXNHAMELH, TERELR 2 TRimdfom i E (B N e ), 12 TR R EANBEBA (KA E
HLE) B BT

AN A KT HET e, RFIGNORAMEE, BEAELE 18 #i%k. KEHRBEFEZ0.8EX(R
5 1.6 Z2K), HEMMEHIFZAMEELE 8 gn(IEN K 50 #%%) . K& AMEEFEE 8 gn HEHMEH T 200
ok .

MAREME: T HEITE, RE1 gnWRAWEE, HEMELE 18 #Z. REHREBHRFE08EX(BRHE
1.6 ZXK), ABWAEEIZAWEELE 2 gn GRELH 25 #%) . KR AMWEERFAE 2 gn H 2 =4 4m 2| 200 #
%o

wRARFRARELER. LHA. TEE. THABPLEL, AEEN AR EMEESE A EELR ML
BRI B8 5 S B AR B T B e R T /N T AR SR AT X — R BT B R A O0%, B An B R AF A R T E K. R R E B KN E A
T AR AR AT s A

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12 kg (cells
and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of
8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is increased to 200
Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is
then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90 % of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

T.4: *i#: Shock

R mmfreE I REXRREARRN L, XERXEFENMAREMEANFAILET.

BABMRNE Z R AMIEE 150 gn Fofjor L0 6 ZEH WS EREWEH, T8, ARBMALZTRAMEE 50 gn
ok R et 6] 11 ZA R ER KT F .

GANEMAEZHIEZR AW RAEETATEMANRE, N B Aoy #FEatE 6 28, AR w4 W ik
R 1M EY, WTARATUHECENRRREZAMEE.

BB EMENE NI EENEMREMA LR T UNER T HEZ Z RS, BEEAR T HEZ =KW F,
BEZZ 18 ki,

mRALSR. LHA. Ak, TRHEBLREK, FEEM M AL e bR m A e AR EN TR ER/NT HE#TX —
RIe R JE B 90%, A E AN FAxX —ERK, AXBEENERTERNT T 2K RSN &b A b,

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50 gn and pulse duration of

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WX F Test procedure

11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below
are provided to calculate the appropriate minimum peak accelerations.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the negative
direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.

Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

Small batteries Acceleration(gn) = (100850) 6 ms
whichever is smaller
50 gn or result of formula
Large batteries Acceleration(gn) = (—3000?) NI
mass

whichever is smaller

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

T.5: 4 ¥4 % External short circuit

T AR A A, AR — RS ENEE, AT ENRERR BN ERE (57£4) C. K& EH
KBRS B s s i L B A /N AR, A T X AR (] N A DR R AT R dmn R R HEAT OR R A, U/ AL e o N A e
MANFFELED 6 Not, KA@M Y BB HANEERENED 12 I, A5, BlSREHMENE (5724) C
FUHETEZ S EEANT 0.1 RIBH K&,

A AR R B S TR E E B (B714) CEHEED 1 /N0, REARBMANEL T ZIRE KGR
REFHNEN RS RAEBH 02 —HRFRTZHE. EBAERENBENEENE DAL THREE.

R FIEERET70°C, HEERRI RS RIRRE 6 NTALAEK. THE, TRK, @i mdilF 4K

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design of the cell or
battery and should be assessed and documented. If this assessment is not feasible, the exposure time shall be at least 6
hours for small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 +
4 °C shall be subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case temperature has
returned to (57+4) °C, or in the case of the large batteries, has decreased by half of the maximum temperature increase
observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

T.6: ##/#F)JE Impact / Crush

BEHE(EATER AT 18.0 Z K8 E A F £ 3) Impact (applicable to cylindrical cells not less than 18.0 mm in
diameter:

REEMBR THEMKETFELENET L, —R 316 B LEMBEEREREFTQ, WEHAE15.8ZX+0.1 EX,
KEZVOEX, mbmRKmHWAT, RoFzkHF. B—3H9.1FT7+01THRNEEN61+L2.5 EXTAKERWE
FR R XL, ERA—NLPRAEEN., EREREARKINEAREREE W UES, EEHRERTEA T %S

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
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WX F Test procedure

BEXFXERTE O EET.

BXELWRAN, AL PEXE T HSEREAFF ONERE15.8 ZXF0. 1 ZXTHREWIMEL, K1
HREX—KESL,

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1 mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the
centre of the sample. A9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5 cm at the intersection of the bar and
sample in a controlled manner using a near frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1 mm diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact.

VEGERTHRER, $2, BT/dmebfm a4/ T 18.0 Z kW E A = #) Crush (applicable to prismatic, pouch,
coin/button cells and cylindrical cells less than 18.0 mm in diameter):

KHEMBR T B ET N FEZEFE, FEAEZRF WA, EF - EMELHEEAAN 15 EX/P. HTEFSE
#1T, AEHAUT=AEHZ—:

(@) #ime A1 LB 13 T4 +0. 78 F24H4;

Blan: A—ANNEEER 32 BRWBET A, HERETMNEA LI 17 kia.

(b) miByEETREED 100 ZHR; =K

(c) HE KR4 R & 8 50%=k Ll £

—HREFAES. BETE 100 ZERRES, BB EHEDKLFEEEm 50%, M ERED.

TRAE Y Bk 4R 3 Wt R M B BB — T R o L /B T et A LT A R e o (B Y R R A N BN

ENMAEEAR TR R —RkFERR., AN AENE 6 /Mat, RBREEAZ AL L RBE B TR
HBEAT o

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three options below
is reached.

(a) The applied force reaches 13 kN £ 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17 MPa is
reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50 % or more of its original thickness

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by at
least 50 % of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be crushed
by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a further 6
h. The test shall be conducted using test cells or component cells that have not previously been subjected to other tests.

WmRNSTIREAEL 70T, HHERRIR T R ARG 6 /DR ATEIK. THR, TR, Hilfo b iF 4 KT

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly and no fire during the test and within six hours after this test.

T7: I & 7 #.: Overcharge

FEEROFAZHETFRZNARAFEAELERAFE. AR EELT:

(a) #lEHANWAREESAT 18 RE, RBEW R NEENZEMARAREEENTER 22 KA E FHRANE.

(b) FEHZNWAEREAT 18R, RRWRIBELARATEBEEN 1.2 £,

R R AANFIRE THAT. #ATRB AT E R A 24 /N,

reEmdinE R R RFRARE 7T RATHE, TEX, HFEATEXK.
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WX F Test procedure

The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:

(a) when the manufacturer's recommended charge voltage is not more than 18 V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of the battery or 22 V.

(b) when the manufacturer's recommended charge voltage is more than 18 V, the minimum voltage of the test shall be
1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

T8: %4 H.:Forced discharge

BN ATFERE TE 12 R B IR & BRI IR F T H1E B 40 2 00 A MK B R B & TR A .

K38 5 A /N B A B L P 47 e R e Lt o B, TSR 4 B R LU . 0 R R AT TR R, LB 1] (NEY)
M THAREER UL EIR (ZH)

R Ao apmERRIBFARRE 7 RATMKE, TRK, WFeRTEK,

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply at
an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity divided
by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
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38.34.1 | T1: & E#EHL: Altitude simulation P
Mk F Before test Mk 5 After Test FEEH | 4 R
HahT v oo Lo |\/|) J| Refijd//ia‘g?gcv M5 R
Sample No. | F&# A& M | FrwE | #EREM: | FRuE e ey Test result
Mass Voltage Mass Voltage (%) (%)
B1# 44.074kg 27.88V 44.067kg 27.75V 0.02 99.53 O
B2# 43.888kg 27.82V 43.887kg 27.73V 0.00 99.68 (0]
B3# 43.921kg 27.87V 43.914kg 27.81V 0.02 99.78 ¢]
B4# 43.870kg 27.82V 43.869kg 27.75V 0.00 99.75 o]
HEArx: MWRER “O” REAZZMALEF, THKI, THE, THH, TERK.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.34.2 | T2: ImENA: Thermal test P
XA Before test MR G After Test FEHE Tl 4 E
EEE A S T M | Residual OcV | A& &
Sample No. HEREM: | Fpak |FEREM | Frak HES 1089 Test result
Mass Voltage Mass Voltage (%) %)
B1# 44.067kg 27.75V 44.063kg 27.20V 0.01 98.02 (0]
B2# 43.887kg 27.73V 43.886kg 26.97V 0.00 97.26 (0]
B3# 43.914kg 27.81V 43.906kg 27.21V 0.02 97.84 (0]
B4# 43.869kg 27.75V 43.863kg 27.02V 0.01 97.37 (0]

HfAbw: WRER “O” RRAZZMWRALLR, LHR, TRHE, THH, TR,
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.4.3 | T.3: #kzh: Vibration P
WA A MR fE
o FREHA | 4 B E Mk L £
S#unlgﬁ,z Before test After Test Mass loss | Residual OCV Test
ample NO- | wemegM | FHEE |HIFREM | FHBEE %) %) result
Mass Voltage Mass Voltage
B1# 44.063kg 27.20V 44.057kg 27.14V 0.01 99.78 o]
B2# 43.886kg 26.97V 43.885kg 26.88V 0.00 99.67 O
B3# 43.906kg 27.21V 43.904kg 27.13V 0.00 99.71 (@)
B4# 43.863kg 27.02V 43.857kg 26.88V 0.01 99.48 O

EfAbw: WRLER “O” RRARZMWALER, THR, TRHE, THZR, TR,
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.
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38.3.4.4 | T4: ##i: Shock P
bRE ) MR 5 [y ,
B Before test After Test abab ﬂ/‘% B /5 MK & R
§ Mass loss | Residual OCV Test
Sample No. 7#‘:%)?%% M1 9_‘}:% %E 7#\3:!‘15&—;7 MZ %FE%%E (%) (%) result
Mass Voltage Mass Voltage
B1# 44.057kg 27.14V 44.051kg 27.01V 0.01 99.52 (6]
B2# 43.885kg 26.88V 43.879kg 26.81V 0.01 99.74 (6]
B3# 43.904kg 2713V 43.901kg 27.02V 0.01 99.59 (0]
B4# 43.857kg 26.88V 43.849kg 26.81V 0.02 99.74 (@]

HEMrh . WKER “O” REHAZZMWRLB R/, THI, THE, THR, TRXK.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.4.5 | T.5: /¥4 % External short circuit P
HERE HoRORSIRE Test result
Sample No. Max external temperature (°C) IR 2
B1# 58.1 (0]
B2# 57.3 (0]
B3# 57.1 (0]
Ba# 58.5 0

HpA A MRER “O” REAZZMALHEE, THE, TEK.
Supplements: Test result "O" decides that the test no disassembly, no rupture, no fire.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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38.3.4.6 | T.6:3%/E Crush P
B HoRERSIRE MK 4 &
Sample No. Max external temperature (°C) Test result
C1# 23.1 (0]
C2# 242 0]
C3# 23.6 (0]
Ca# 231 (0]
C5# 24.0 o
Coe# 245 (0]
C7# 23.5 O
C8# 23.0 (0]
Co# 24.4 (0]
C10# 243 (0]
HAAN T MRER “O” RERAZZMRALMEE, THE, TLK.
Supplements: Test result "O" decides that the test no disassembly, no fire.
38.3.4.7 | T7: i1 /% 7 #: Overcharge P
BE g MR 25 R GRE A MK R
Sample No. Test result Sample No. Test result
B5# (0] B7# (0]
B6# (0] B8# (0]

HEtrh g WKER “O” REHARZZMKXTHK, TEK.

Supplements : Test result "O" decides that the test no disassembly, no fire.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China

Web: www.tiansu.org

E-mail: tsjc@tiansu.org

Tel: 0755-89457984
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38.3.4.8 | T8: &&filjk#.: Forced discharge P
HRRS Mk 4 £ GATE R Mk R
Sample No. Test result Sample No. Test result

C11# O C21# (0]
C12# (0] C22# 0]
C13# O C23# (0]
C14# (0] C24# (0]
C15# (0] C25# O
C16# (0] C26# (0]
C17# (0] C27# (0]
C18# (0] C28# (0]
C19# (0] C29# (0]
C20# (0] C30# (0]

AR JRER “O” REARZMA LA, TRK.
Supplements : Test result "O" decides that the test no disassembly, no fire.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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= %
STATEMENTS

AR T A I AL E AR
The test report is invalid without the official stamp of Tiansu.

frAF 2B EH, T NAERIN KT ERME A R = H L ERFETFH L ZH .
This report shall not be copied partly without the written approval of Shenzhen Tiansu
Calibration and Testing Co., Ltd.

ARETHEAN. FRARBMAZES LK.

This report is invalid without the signature of the approver, reviewer, and tester.

e, A4, BH. A, K. RUEMTEAYAERWRE S LK.

The report is invalid when anything of following happens — illegal transfer, reproduce,

embezzlement, imposture, modification or tampering in any media form.

5.

6.

7.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984

ARERNGERHEEH K.

The test report is valid for the tested samples only.

FREAREFEREFIFARME, RERENXNELRILM MR,
Product information and customer information provided by the applicant, we are not
responsible for its authenticity.

MelREER RN, ETREBRELHRT RN EARNEEL.

Objections to the test report must be submitted to Tiansu within 15 days.

— End of report —
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